
MODEL S3A 7/8"
BOOK STITCHER

OWNERS
MANUAL

��������������������������������
� � � � � � � � � � � � � � � � � � � � � � � � � 
 
 � � � � � � � � � � �



2

MODEL S3A 7/8" BOOK STITCHER
WHEN ORDERING PARTS, PLEASE STATE: QUANTITY REQUIRED, PART NUMBER,
PART NAME, MODEL, WIRE SIZE, AND CROWN WIDTH OF YOUR ISP STITCHER.

CONTENTS

SAFETYSection
3 Safety
3 Safety Guards
4 Finger Guard

1

2Section INSTALLATION
6 Uncrating
6 Location
6 Cleaning and Oiling
6 Check Motor
7 Coil Holder and Wire
7 Threading the Wire
8 Setting the Machine for Stitching

3Section OPERATION
9 Operating Instructions
9 Wire Size Chart

4Section MAINTENANCE,
TROUBLESHOOTING,
AND ADJUSTMENTS

10 Spare Parts
11 Trouble Shooting Chart
13 Adjustments
13 Clinchers
13 Formers
14 Driver
14 Wire Cut-Off Die and Knife
15 Proper Wire
15 Mandrel Assembly
15 Mandrel Gripper
16 Mandrel Spring

16 Gripper Lifter Crank
16 Coil Holder Brake Tension
16 Wire Straightener
16 Brake Strap
17 Shoe
17 Adjustable Drive Bar Link
18 Cutter Block Adjusting Slide
18 Wire Feed Idler Gear
19 Wire Feed Clutch
19 Flywheel
20 Clutch
20 Trip Rod and Spring

5Section PARTS LIST
21 How To Order Replacement Parts
21 Stitching Head Assemblies
24 Base, Body, and Drive Assembly
25 Drive Sub-Assembly
26 Clincher and Table Adjusting Assembly
27 Cam and Shaft Assembly
28 Saddle Finger Guard Assembly
29 Table Finger Guard Assembly
30 Electrical Schematic and

Electrical Assembly
32 Lubrication Schedule



3

C

B

A

E

D

F

SAFETY GUARDS

SAFETY PRECAUTIONS  And PROCEDURES
1. Make sure electrical power is turned off before

performing any adjustment or maintenance.

2. Keep hands, tools, and clothing clear of stitch-
ing area.

3. Become familiar with the moving components
of your machine.  Keep fingers away from ar-
eas that could pinch or cut.

4. Wear adequate safety equipment for eye and
face protection.  Observe your plant safety rules.

5. Exert "good housekeeping" in your work area.
Keep it as clean and uncluttered as possible.

A. DRIVE WHEEL GUARD (CEEE-73) - This guard
covers a revolving part.  Do not operate machine
unless this guard is properly in place.  Keep hands,
clothing, and tools clear when machine is in opera-
tion or handwheel is used to cycle machine.

B. POWER RELAY (CB-2454) - On-off switch provides
low voltage protection.  The motor is prevented from
automatically re-starting if electrical power is inter-
rupted.

C. FOOT PEDAL GUARD (CA-134) - This guard safe-
guards against accidental actuation of the machine.
DO NOT remove.

D. FINGER GUARD (CDD-3009 or CDD-2986) - This
guard helps to prevent the operator's fingers from
entering a pinch point area.  Never put fingers under
this guard.  See pages 4 and 5 for complete details.

E. WIRE FEED GEAR GUARD (C-8001-F) - This guard
covers revolving gears.  Do not operate machine
unless this guard is properly in place.  Keep hands,
clothing, and tools clear when machine is in opera-
tion.

F. WIRE FEED MECHANISM GUARD (C-8003-F) - This
guard covers moving parts that could pinch or cut.
Do not operate machine unless this guard is prop-
erly in place.

6. A well maintained machine is a safer machine.
Clean and lubricate the machine at regular inter-
vals.  Check machine daily for broken or worn
parts.  Replace as necessary.  DO NOT attempt
to operate the machine if a part is broken.

7. Route all electrical cables away from pedestrian
and transportation lanes.

8. See "Safety Guards" information.  It points out
areas where additional caution should be exer-
cised.  If you are unsure how to safely operate
your Stitcher, contact  your Service Representa-
tive.

SAFETY
PRECAUTIONS  And
PROCEDURES

1Section

FOR YOUR SAFETY, MAKE SURE ALL SAFETY GUARDS ARE PROPERLY IN
PLACE BEFORE OPERATING MACHINE.



4

FLAT STITCHING:

The flat table finger guard features a hinged gate that
rests on the table.  When work is pushed into the point
of operation, the gate rides up on top of the work.  The
gate helps prevent inadvertent entrance to the point of
operation, however be careful to never put fingers
under the gate.  Electrical interlocks are provided to
prevent the machine from running unless both the table
and the table finger guard are in place.

Install flat table and table finger guard as follows:

1. Loosen spindle lock screw and turn table adjusting
wheel counterclockwise to lower table support bar
and provide enough clearance to install flat table.

2. Place table on support bar so holes in table bracket fit
over bushings on support bar.  Table can be positioned
so wide flange faces front or rear of stitcher as work
needs require.

3. Tighten table holding screws and push interlock key
into interlock switch.

4. From right side, hold finger guard with gate hanging
down, and slide the guard onto the finger guard
bracket screws.  Be sure interlock key on finger guard
engages the front interlock switch behind the stitcher
head.

5. Lock finger guard in place with wing nut.

SADDLE STITCHING:

The saddle table guard is a fixed guard that matches the
contour of the saddle.  A narrow gap between the guard
and the saddle allows the work to enter into the point
of operation.  A mechanical stop prevents lowering the
saddle so far as to create an unsafe gap.  An electrical
interlock prevents the machine from running unless the
saddle finger guard is in place.

Install saddle and saddle finger guard as follows:

1. Loosen spindle lock screw and turn table adjusting
wheel counterclockwise to lower table support bar
and provide enough clearance to install saddle.

2. Place saddle on support bar so holes in saddle fit
over bushings on suppport bar.  Turn adjusting
wheel clockwise until the support bar is approach-
ing its highest position.

3. Tighten table holding screws.

4. From right side, slide the guard onto the finger
guard bracket screws.  Be sure interlock key on
finger guard engages the rear interlock switch be-
hind the stitcher head.

5. Lock finger guard in place with wing nut.

FINGER GUARD
1Section

WARNING

NEVER PUT FINGERS UNDER FINGER GUARD.

IMPORTANT

INDIVIDUAL GUARDS ARE PROVIDED FOR FLAT STITCHING AND SADDLE STITCHING.  NEVER OPERATE
THE MACHINE WITHOUT THE TABLE OR SADDLE IN PLACE ALONG WITH THE PROPER GUARD.



4

FLAT STITCHING:

The flat table finger guard features a hinged gate that
rests on the table.  When work is pushed into the point
of operation, the gate rides up on top of the work.  The
gate helps prevent inadvertent entrance to the point of
operation, however be careful to never put fingers
under the gate.  Electrical interlocks are provided to
prevent the machine from running unless both the table
and the table finger guard are in place.

Install flat table and table finger guard as follows:

1. Loosen spindle lock screw and turn table adjusting
wheel counterclockwise to lower table support bar
and provide enough clearance to install flat table.

2. Place table on support bar so holes in table bracket fit
over bushings on support bar.  Table can be positioned
so wide flange faces front or rear of stitcher as work
needs require.

3. Tighten table holding screws and push interlock key
into interlock switch.

4. From right side, hold finger guard with gate hanging
down, and slide the guard onto the finger guard
bracket screws.  Be sure interlock key on finger guard
engages the front interlock switch behind the stitcher
head.

5. Lock finger guard in place with wing nut.

SADDLE STITCHING:

The saddle table guard is a fixed guard that matches the
contour of the saddle.  A narrow gap between the guard
and the saddle allows the work to enter into the point
of operation.  A mechanical stop prevents lowering the
saddle so far as to create an unsafe gap.  An electrical
interlock prevents the machine from running unless the
saddle finger guard is in place.

Install saddle and saddle finger guard as follows:

1. Loosen spindle lock screw and turn table adjusting
wheel counterclockwise to lower table support bar
and provide enough clearance to install saddle.

2. Place saddle on support bar so holes in saddle fit
over bushings on suppport bar.  Turn adjusting
wheel clockwise until the support bar is approach-
ing its highest position.

3. Tighten table holding screws.

4. From right side, slide the guard onto the finger
guard bracket screws.  Be sure interlock key on
finger guard engages the rear interlock switch be-
hind the stitcher head.

5. Lock finger guard in place with wing nut.

FINGER GUARD
1Section

WARNING

NEVER PUT FINGERS UNDER FINGER GUARD.

IMPORTANT

INDIVIDUAL GUARDS ARE PROVIDED FOR FLAT STITCHING AND SADDLE STITCHING.  NEVER OPERATE
THE MACHINE WITHOUT THE TABLE OR SADDLE IN PLACE ALONG WITH THE PROPER GUARD.

5

FLAT STITCHING

SADDLE STITCHING

TABLE HOLDING SCREWS

WING NUT

FLAT STITCHING
FINGER GUARD

INTERLOCK SWITCH

TABLE

GATE

TABLE SUPPORT BAR

SADDLE FINGER GUARD

WING NUT

TABLE ADJUSTING WHEEL

TABLE ADJUSTING WHEEL

SPINDLE LOCK SCREW

SPINDLE LOCK SCREW

FINGER GUARD
BRACKET SCREW

SADDLE



6

2Section

IMPORTANT

FOR CLARITY, SOME FIGURES IN THIS MANUAL PICTURE THE
MACHINE WITH SAFETY DEVICES REMOVED.

WARNING

NEVER OPERATE MACHINE WITHOUT ALL SAFETY EQUIPMENT
PROPERLY IN PLACE.  FOR DETAILED SAFETY INFORMATION, SEE
PAGES 3, 4, AND 5.

INSTALLATION INSTRUCTIONS

These instructions must be followed to insure proper
installation, efficient operation and the prevention of
serious damage to your Book Stitcher.

Before Uncrating: Examine the stitcher crate for any
visible damage. If damaged, DO NOT UNCRATE THE
MACHINE. Notify the carrier who delivered the stitcher.

After Uncrating: Examine your stitcher carefully for
damage in transit. If damaged, DO NOT INSTALL
THE MACHINE. Notify your representative and the
carrier who delivered your stitcher. Make certain that
you get a signed copy of the Carrier Inspector's Report
of the damaged incurred.

Location of Machine: Your stitcher should be placed
on a level floor. Better performance can be obtained by
fastening the machine to the floor.

Clean the Machine: When shipped from our factory,
your machine is coated with a rust-resistant compound.

remove this coating with a grease and oil solvent before
operating.

Required Lubrication: After cleaning, your stitcher should
be lubricated with SAE-20 oil per instructions on page
32.

Check Motor: The motor of you machine is specified
on your purchase order. Those specifications are noted
on a tag and attached to your stitcher. Check this tag
before connecting the machine to your electrical power
supply. Stitchers equipped with 110-volt or 220-volt
motors require only one supply line.



6

2Section

IMPORTANT

FOR CLARITY, SOME FIGURES IN THIS MANUAL PICTURE THE
MACHINE WITH SAFETY DEVICES REMOVED.

WARNING

NEVER OPERATE MACHINE WITHOUT ALL SAFETY EQUIPMENT
PROPERLY IN PLACE.  FOR DETAILED SAFETY INFORMATION, SEE
PAGES 3, 4, AND 5.

INSTALLATION INSTRUCTIONS

These instructions must be followed to insure proper
installation, efficient operation and the prevention of
serious damage to your Book Stitcher.

Before Uncrating: Examine the stitcher crate for any
visible damage. If damaged, DO NOT UNCRATE THE
MACHINE. Notify the carrier who delivered the stitcher.

After Uncrating: Examine your stitcher carefully for
damage in transit. If damaged, DO NOT INSTALL
THE MACHINE. Notify your representative and the
carrier who delivered your stitcher. Make certain that
you get a signed copy of the Carrier Inspector's Report
of the damaged incurred.

Location of Machine: Your stitcher should be placed
on a level floor. Better performance can be obtained by
fastening the machine to the floor.

Clean the Machine: When shipped from our factory,
your machine is coated with a rust-resistant compound.

remove this coating with a grease and oil solvent before
operating.

Required Lubrication: After cleaning, your stitcher should
be lubricated with SAE-20 oil per instructions on page
32.

Check Motor: The motor of you machine is specified
on your purchase order. Those specifications are noted
on a tag and attached to your stitcher. Check this tag
before connecting the machine to your electrical power
supply. Stitchers equipped with 110-volt or 220-volt
motors require only one supply line.

7

E

F

I

G

D

B

H

C

A
FIGURE 1

Adjust Wire Straightener: To make sure that the wire
will enter the mandrel (Index J, figure 2) properly, it
may be necessary to adjust the wire straightener (Figure
1a). See Adjustment section, Page 16.

FIGURE 1a

Wire Straightener

(see Figure 1a)

Mounting Wire Coil: A 5 pound coil holder with a
detachable front plate is furnished with your stitcher.
Unless your application requires a very special wire, a
5 pound coil of wire is furnished for setting up the
stitcher. (See WIRE SIZE CHART, Page 9.)



8

IMPORTANT

Individual finger guards are provided for flat
stitching and saddle stitching. Never operate the
machine without the table or saddle in place
along with the proper finger guard.

See pages 4 and 5 for instructions to install the
saddle or table and the corresponding finger
guard.

7. If one stitch leg is longer than the other, see Adjust-
ment Section, Page 18 for the proper procedure to
follow to equalize the legs.

The height adjustment of the clincher in step 3 is only
approximate. For finer adjustment it may be necessary to
raise or lower the clincher slightly to obtain the desired
amount of compression. See Adjustment Section, Page
13 for compression adjustments.



9



10

1

2

3

THE PART NUMBERS FOR THE SPARE PARTS
MAY BE FOUND IN SECTION 5, PAGES 21 to
27.

N O T E

WHEN ORDERING PARTS, please state the quan-
tity required, part number, part name, type, wire size,
crown width and serial number of your machine.

LUBRICATION: For efficient operation, your machine
must be oiled according to directions on page 32.



11



12



13



14



15

F. Proper Wire (See Wire Guide Chart, Page 9)



16



17



18



19



20



21

NOTE
The exploded view illustrated on this page contains
all the parts in the stitching head of your ISP S3A
Book Stitcher. Additional pages of parts and parts
listing are provided to aid in maintenance, adjust-
ments and the ordering of replacement parts.



22

CB759



23

105 D30936F Roller 1
106 D30931F Eccentric 1
107 D36460F Eccentric Screw 1
108 D13260F Lock Washer 2
109 D30575F Nut 2
110 B6066A Cutter Block Assembly 1
111 C8006F Cutter Block (only) 1
112 D36458F Adjusting Slide 1
113 D36445F Adjusting Screw 1
114 D36441F Lock Screw 1
115 S30058F Wire Guide 1
116 D36447F Wire Guide Screw 1
117 D30026F Flat Knife Holder 1
118 D30425F Knife Holder Spring 1
119 D30630F Round Die (round wire) 1
119 D30253F Roung Die (flat wire) 1
120 CB56i Round Die Screw 1
121 D30629F Flat Knife 1
122 CB312B Flat Knife Screw 1
123 D36446F Attaching Screw 2
124 D36453F Attaching Screw - Front Block 2
125 D30189F Driver, 7/16" Crown, No. 25 1

Wire (round)
125 D30956F Driver, 7/16" Crown, No. 20 x 25 1

Wire (flat)
125 D34001F Driver, 7/16" Crown, No. 19 x 21½ 1

Wire (flat)
126 D30205F L.H. Former, No. 25 Wire (round) 1
126 D37422F L.H. Former, No. 19 x 21½ 1

Wire (flat)
126 D30952F L.H. Former, No. 20 x 25 Wire (flat) 1
127 D30188F R.H. Former, No. 25 Wire (round) 1
127 D37421F R.H. Former, No. 19 x 21½ 1

Wire (flat)
127 D30953F R.H. Former, No. 20 x 25 Wire (flat) 1

Index Part Part Name Number
Number Number Required

128 D30523F Former Screws 4
129 D36993A Shoe Plunger Bracket Assembly 1
129A D30161F Bracket (only) 1
130 D31310F Plunger 1
131 D38065F Screw 1
132 D31903F Roller 1
133 D31904F Roller Pin 1
134 D31302F Plunger Stud 1
135 D13931D Jam Nut 2
136 D48961F Plunger Spring 1
137 D52891F Lock Washer 1
138 D38152F Wiper Body 1
139 D38154F Felt Wiper 1
140 CDD3011 Finger Guard Bracket Assembly 1
141 CB175 Flat Washer 2
142* CD2391 Klip Ring 2
143* CD2347B Feed Gear 1
144* CDD2345B Feed Gear Shaft 1
145* CDD1283A Feed Clutch Arm Assembly 1
146* CB2063 Thrust Washer 1

Index Part Part Name Number
Number Number Required

*Use index number 58, 59, 56, 50, 52, 54, 53, 51, 57, 66, 65,
for machines equipped with one piece feed gear and shaft
assembly (index No. 58).

Use index numbers 142, 143, 144, 145, 146, for machines
equipped with 2 piece feed gear and shaft.

these parts can be ordered as a kit: Use part No.
CBBB3000P4.

PARTS LIST
Stitching Head Assemblies



24



25

1 D30645F Clutch Bolt Spring Backing 1
2 D30480F Clutch Bolt Spring 1
3 D30218F Clutch Bolt 1
4 D30220A Clutch Coupling Collar Assembly 1
5 D30558F Oiler 1
6 CB835H Roll Pin 1
7 D30086F Clutch Face 1
8 D30604F Clutch Face Pin 2
9 D30649F Clutch Face Screw 2
10 D38572F Brake Strap 1
11 D30473F Brake Spring 1
12 CB629A Screw 1
13 D1020F Nut 1
14 D38558F Brake Strap Bracket 1
15 D30524F Set Screw 1
16 CNN20 Drive Wheel and Bushing Assembly 1
17 CN20 Drive Wheel 1
18 CN29 Bushing 2
19 CN16 V-Belt 1

20 CEEE73 Guard Assembly 1
21 CB270 Hand Wheel 1
22 CB126 Screw 4
23 CN14A Collar 1
24 CB77 Screw, 10-32 x .625 Soc. Hd. 1

(Included with item 23)
25 CB45A Oiler 1
26 D30199F Clutch Throw-Off 1
27 D37742A Clutch Throw-Off Rod Assembly 1
28 CB271 Screw 2
29 CB371 Washer 2
30 D37739A Push Rod Assembly 1
31 D31843F Roller 1
32 D30233F Screw 1
33 CN5 Bearing 1
34 CB118 Dowel Pin 4
35 CB77A Screw 2
36 CN59 Spacer 2

Index Part Part Name Number
Number Number Required

Index Part Part Name Number
Number Number Required

36



26



27

33 CN-9 Toggle Joint End Screw 2
34 CB-622-A Pointer Bar Screw 1
35 D-30536-F Screw 1
36 D-05894-F Clincher Adjusting Screw Nut 1
37 D-30204-F Clincher Adjusting Screw 1
38 D-30541-F Nut 1
39 A-2177-A Table Assembly includes:

B-06067-F Table 1

B-06002-F Table Bracket 1
D-05042-F Screw 6

40 CD-3013 Table Guage 1
41 D-50732-F Table Guage Angle R.H. 1
42 D-50733-F Table Guage Angle L.H. 1
43 D-37725-F Guage Screws 4
44 CB-253 Washer 2
45 D-45194-F Washer 1

CD-3004 Saddle Stop 1
CB-375-A Screw 3/8-16 x 1-1/2 Hex Hd 2
D-30541-F Nut 3/8-16 2
CD-3002 Key Slide 2
CD-3001 Spacer 4
CG-26 Screw #10-32 x 3/8 Button Hd 4

CB-1262 Washer #10 4
CG-59 Wave Washer 4
RTM1327C Interlock Key 2
CG-26-A Screw #10-32 x 1/2 Button Hd 4
CB-278 Nut #10-32 4

NOT SHOWN

PARTS LIST

1 CNN-4 Cam & Shaft Assembly 1

*Cam, Pin, and Drive Shaft furnished as an assembly only

CAM and SHAFT Assembly*

Figure 17

Index Part Part Name Number
Number Number Required

Index Part Part Name Number
Number Number Required

Index Part Part Name Number
Number Number Required



28

SADDLE FINGER GUARD ASSEMBLY

1 CD-2986 Finger Guard 1
2 CD-2987 Side Guard-RH 1
3 CD-2988 Side Guard-LH 1
4 CD-2989 Side Guard-LH Rear 1
5 CD-2990 Rear Guard 1
6 CD-2992 Key Bracket 1
7 RTM1327C Interlock Key 1
8 CG-26-A Screw #10-32 x 1/2 Button Head 11
9 CB-278 Nut #10-32 4
10 D-38062-F Roll Pin .156x.500 Long 1

F IGURE 18

5Section

(CDD2986B)

Index Part Part Name Number
Number Number Required



28

SADDLE FINGER GUARD ASSEMBLY

1 CD-2986 Finger Guard 1
2 CD-2987 Side Guard-RH 1
3 CD-2988 Side Guard-LH 1
4 CD-2989 Side Guard-LH Rear 1
5 CD-2990 Rear Guard 1
6 CD-2992 Key Bracket 1
7 RTM1327C Interlock Key 1
8 CG-26-A Screw #10-32 x 1/2 Button Head 11
9 CB-278 Nut #10-32 4
10 D-38062-F Roll Pin .156x.500 Long 1

F IGURE 18

5Section

(CDD2986B)

Index Part Part Name Number
Number Number Required

29

TABLE FINGER GUARD ALLEMBLY

1 CD-3009 Finger Guard Gate 1
2 CD-2995 Front Cover 1
3 CD-2996 Mounting Bar 1
4 CD-2997 Support Bar 1
5 CDD-2998 Gate Arm Assembly 1
6 CD-3010 Side Bar 1
7 RTM1327C Interlock Key 1
8 CG-26-A Screw #10-32 x 1/2 Button Head 8
9 CB-1090 Screw #10-32 x 1 Soc Hd Cap 2
10 CD-3008 Shoulder Screw 1

F IGURE 19

(CDD3009B)

Index Part Part Name Number
Number Number Required



30

ELECTRICAL SCHEMATIC AND ELECTRICAL ASSEMBLY

COLOR WIRE NUMBER
WHITE 2
BLACK 1,3,4,5,6,7,8
GREEN GROUND

QTY PART# DESCRIPTION
9' E-14 3/8 FLEX. STL. CONDUIT
25' EF1309F 14 GA. STR. WIRE BLACK
2' EF1311F 14 GA. STR. WIRE WHITE
10 D37200F BUSHING
6 CB2302 PRESSURE TERMINAL
2 ERC55 WIRE JOINT
5 CB2302B DISCONNECT TERMINAL
3 CB2302 WIRE JOINT
1 CB2302U DISCONNECT TERMINAL

5Section

(SK-737W2-Relay-Wiring)

(SK-737W2-Motor-Wiring)

(SK-737W2-Schematic)



30

ELECTRICAL SCHEMATIC AND ELECTRICAL ASSEMBLY

COLOR WIRE NUMBER
WHITE 2
BLACK 1,3,4,5,6,7,8
GREEN GROUND

QTY PART# DESCRIPTION
9' E-14 3/8 FLEX. STL. CONDUIT
25' EF1309F 14 GA. STR. WIRE BLACK
2' EF1311F 14 GA. STR. WIRE WHITE
10 D37200F BUSHING
6 CB2302 PRESSURE TERMINAL
2 ERC55 WIRE JOINT
5 CB2302B DISCONNECT TERMINAL
3 CB2302 WIRE JOINT
1 CB2302U DISCONNECT TERMINAL

5Section

(SK-737W2-Relay-Wiring)

(SK-737W2-Motor-Wiring)

(SK-737W2-Schematic)

31

  1 M3L MOTOR-1/3 HP. 115V 1
  2 CB544 90° CONNECTOR 2
  3 CB2454 POWER RELAY 1

CB2455 RELAY ENCLOSURE 1
CB126 SCREW #10-32 x 3/8" RD. HEAD (ENCLOSURE FRAME) 2
CB988 LOCKWASHER #10 2
CB1070B GROUNDING SCREW 1
CB2457 SCREW #8-32 x 1/2" PAN HEAD 1
CB860J NUT #8-32 NYLOK 1

  4 CB429 CONNECTOR 5
  5 D38384F DUAL CONNECTOR 2
  6 CB283 POWER CORD 1
  7 RTM1326F INTERLOCK SWITCH 3
  8 CD2991A SWITCH BRACKET 1
  9 RTM1324F SCREW #6-32 x 1.25" BUTTON HEAD 4
  10 CD3003A SWITCH BRACKET 1
  11 RTM1324F SCREW #6-32 x 1.25" BUTTON HEAD 2
  12 CB287E SCREW #6-32 x 1/2" RD. HD. 2
  13 CB3006A SPACER 1
  14 CB620 SCREW 5/16-18 x 1 3/4" HEX 2
  15 CB102A NUT 5/16-18 2
  16 CB285K2 PUSH BUTTON SWITCH 1

CB126 SCREW #10-32 x 1/2 RD. HD. 2
CB988 LOCKWASHER #10 2
CB278 NUT #10-32 2

  17 CNN57 SWITCH BRACKET 1

Index       Part       Part Name Number
Number       Number Required

(SK-737W2-Exploded)



32

Oil both sides-
Hole in casting

Oil top and bottom on
backside  of faceplate

Arrows Point to
hole in casting

Lubrication Schedule

• Lubricate motor per manufacture's recom-
mendation.

• Lubricate all oil cups daily with SAE-20 oil.

• All other points indicated on this page should
be lubricated daily with SAE-20 oil.



33



MODEL S3A 7/8" BOOK STITCHER

3911 S. Memorial Dr.  Racine, WI 53403
1-800-345-6641   1-262-598-5421
Fax: 1-262-598-5426
www.ispstitching.com

FORM 1057    12-1-04

WHEN ORDERING PARTS, PLEASE STATE: QUANTITY REQUIRED, PART NUMBER,
PART NAME, MODEL, WIRE SIZE, AND CROWN WIDTH OF YOUR STITCHER.

ISP Stitching & Bindery Products
A  D i v i s i o n  O f  S a m u e l  S t r a p p i n g  S y s t e m s

��������������������������������
� � � � � � � � � � � � � � � � � � � � � � � � � 
 
 � � � � � � � � � � �


